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UNITYTM 

MULTI CANOPY CANTILEVER UMBRELLA
SERENITYTM 
ROTATING CANTILEVER UMBRELLA

SHADOWSPEC SERENITY™ & UNITY™



04 UMBRELLA OVERVIEW
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UM - 110746
Code Part Description Quantity 

UM - 110095 Hub Axle 1

UM - 210304 Axle Screws M5 x 12mm 
Pan Head Socket Screw - 316 SS 2

UM - 210305 Washer M5 - 316 SS M5 - 316 SS 2

UM - 210358 3mm Hex Wrench 2

UM - 110746 A5 Printed Manual 1

UM - 310067 PE Bag Miscellaneous 1

HUB AXLE AND SCREW SET - REPLACEMENT KIT
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UM - 110750
Code Part Description Quantity 

UM - 110080 Main-Spar Plastic End Cap 1

UM - 210359 5mm Hex Wrench 1

UM - 210091 M6 x 45mm Cap Screw + Nylock Nut
+ Washer - 316 SS

2

2

2

UM - 110750 A5 Printed Manual 1

UM - 310067 PE Bag Miscellaneous 1

MAIN-SPAR END CAP - REPLACEMENT KIT

*Note: Used only for newer models at the bottom of the Main-Spar. Older models that do not have the axel through the 
Main-Spar, still requires this part at the top. Please verify model version before recommending replacement parts.
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UM - 110754

MAIN-SPAR END CAP - UPGRADE KIT

Code Part Description Quantity 

UM - 110733 Main-Spar Metal End Cap 1

UM - 210022 DU-B Flanged bushes 10mm ID - BB1012DUB 2

UM - 210359 5mm Hex Wrench 1

UM - 210091 M6 x 45mm Cap Screw + Nylock Nut
+ Washer - 316 SS

2

2

2

UM - 110754 A5 Printed Manual 1

UM - 310067 PE Bag Miscellaneous 1

*Note: Only used for older models at the top of the Main-Spar. 
Please verify model version before recommending replacement parts.
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UM - 110749

GAS SPRING U-CHANNEL - REPLACEMENT KIT

Code Part Description Quantity 

UM - 110134 Gas Spring U-Channel 1

UM - 210358 3mm Hex Wrench 2

UM - 210301 U-Channel Fix M5 x 10mm 
Pan Head Socket Screw - 316 SS 2

UM - 110749 A5 Printed Manual 2

UM - 310067 PE Bag Miscellaneous 1
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UM - 110748

S-BRACKET - REPLACEMENT KIT

Code Part Description Quantity 

UM - 210022 DU-B Flanged bushes 10mm 2

UM - 210358 3mm Hex Wrench 1

UM - 210303 S-Pivot Bracket Screws 8

UM - 110084 S-Pivot Bracket 1

UM - 110104 Main Pivot Washer 2

UM - 110748 A5 Printed Manual 1

UM - 310067 PE Bag Miscellaneous 1
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UM - 110747

THROUGH-SPAR PIVOT BRACKET - REPLACEMENT KIT

Code Part Description Quantity 

UM - 210303 S-Pivot Bracket Screws 2

UM - 210358 3mm Hex Wrench 1

UM - 110085 Through Bar Pivot Cap 1

UM - 110747 A5 Printed Manual 1

UM - 310067 PE Bag Miscellaneous 1



12 LED WIRE AND GROMMET - REPLACEMENT KIT

Code Part Description Quantity 

UM - 510002 - C/W LED PCBA with plug tail wire LED 1

UM - 110328 Rubber Grommet 1

UM - 110329   Cap Set 1

UM - 110753 A5 Printed Manual 1

UM - 310067 PE Bag Miscellaneous 1

UM - 110753



13RIB PIVOT END CAP - REPLACEMENT KIT

Code Part Description Quantity 

UM - 110089 Rib Pivot End Cap 1

UM - 210359 5mm Drill Bit 1

UM - 210306 6mm x 32mm Axle Pin 1

UM - 210358 3mm Hex Wrench 1

UM - 210304 M5 x 13 SBHCS 316 SS 1

UM - 110755 A5 Printed Manual 1

UM - 310067 PE Bag Miscellaneous 1

UM - 110755
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Code Part Description Quantity 

UM - 110088 Rib Tip 1

UM - 210358 3mm Hex Wrench 1

UM - 210359 5mm Drill Bit 1

UM - 210304 M5 x 13 SBHCS 316 SS 1

UM - 210019 M5 Long Nut 15mm (custom) 1

UM - 210307 M5 x 20 SBHCS 316 SS 1

UM - 210036 Washer M5 - 316 SS 1

UM - 110756 A5 Printed Manual 1

UM - 210036 PE Bag Miscellaneous 1

RIB TIP - REPLACEMENT KIT 

UM - 110756



15SPARE PARTS - 4.0M OCTAGONAL

Assembly Code Part Description

UM - 110168
Replacement Parts
for Top Pivot Block

UM - 110095 Hub Axle

UM - 210304 Axle Screws M5 x 12mm Pan Head Socket Screw 
- 316 SS

UM - 210305 Washer M5 - 316 SS

UM - 210298 Gas Spring Fix Screw M8 x 16mm Cap Screw - 
316 SS

UM - 210043 Gas Spring (Long 1200N)

UM - 210041 Gas Spring (Short 1200N)
*Only for older models with short spring)

Note: Replace complete assembly 
when changing from short gas 
spring to long gas spring.

Assembly Code Part Description

UM - 110063 
Bottom Hub with light UM - 210304 Axle Screws M5 x 12mm

Pan Head Socket Screw - 316 SS

UM - 210305 Washer M5 - 316 SS

UM - 510002 - C/W  LED PCBA with plug tail wire

Replace old style leaking LED light for all sizes.



16 SPARE PARTS - 4.0M OCTAGONAL

Assembly Sub Assembly Code Part Description

UM - 110239
Spar Assembly

UM - 110059 
Main-Spar

UM - 110134 Gas Strut U-Channel

UM - 210301 U-Channel Fix M5 x 10mm Pan Head 
Socket Screw - 316 SS

UM - 210302 Gas Spring Fix Screw M8 x 25mm Cap 
Screw - 316 SS

UM - 210022 DU-B Flanged bushes 10mm

UM - 210091 M6 x 45mm Cap Screw + Nylock Nut + 
Washer - 316 SS

UM - 110060
Through-Spar

UM - 110084 Through-Spar Pivot

UM - 110085 Through Bar Pivot Cap

UM - 210374 
Spar Canopy Screw

M5 x 25mm Pan Head Hex Socket 
Screw – 316 SS
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Assembly Sub Assembly Code Part Description

UM - 110245 
Rib Assembly

UM - 110061
Upper Rib Assemblies

UM - 110062
Lower Rib Assemblies

Loose Parts

  (Refer to page 13 for Rib Pivot
  End Cap Replacement Kit)

  (Refer to page 14 for
  Rib Tip Replacement Kit)

UM - 210048 Barrel Nut & Screw Set

UM - 210307
Canopy Fixing Screw 

M5 x 20mm Pan Head Socket Screw  
+ Washer - 316 SS

UM - 210308 Blind Pop Rivet

UM - 210019 M5 Long Nut 15mm (custom)

  UM - 110066
  Sliding Carriage

UM - 110095 Hub Axle

UM - 210304 Axle Screws M5 x 12mm Pan Head 
Socket Screw - 316 SS

UM - 210305 Washer M5 - 316 SS

UM - 110102 Trolley Handle

SPARE PARTS - 4.0M OCTAGONAL



18 SPARE PARTS - 3.5M OCTAGONAL

Assembly Code Part Description

UM - 110168
Replacement Parts
for Top Pivot Block

UM - 110095 Hub Axle

UM - 210304 Axle Screws M5 x 12mm Pan Head Socket Screw 
- 316 SS

UM - 210305 Washer M5 - 316 SS

UM - 210298 Gas Spring Fix Screw M8 x 16mm Cap Screw - 
316 SS

UM - 210043 Gas Spring (Long 1200N)

UM - 210041 Gas Spring (Short 1200N)
*Only for older models with short spring)

Note: Replace complete assembly 
when changing from short gas 
spring to long gas spring.

Assembly Code Part Description

UM - 110063 
Bottom Hub with light UM - 210304 Axle Screws M5 x 12mm

Pan Head Socket Screw - 316 SS

UM - 210305 Washer M5 - 316 SS

UM - 510002 - C/W  LED PCBA with plug tail wire

Replace old style leaking LED light for all sizes.



19

Assembly Sub Assembly Code Part Description

UM - 110241
Spar Assembly

UM - 110173 
Main-Spar

UM - 110134 Gas Strut U-Channel

UM - 210301 U-Channel Fix M5 x 10mm Pan Head 
Socket Screw - 316 SS

UM - 210302 Gas Spring Fix Screw M8 x 25mm Cap 
Screw - 316 SS

UM - 210091 M6 x 45mm Cap Screw + Nylock Nut + 
Washer - 316 SS

UM - 110174
Through-Spar

UM - 110084 Through-Spar Pivot

UM - 110085 Through Bar Pivot Cap

UM - 210374 
Spar Canopy Screw

M5 x 25mm Pan Head Hex Socket 
Screw – 316 SS

SPARE PARTS - 3.5M OCTAGONAL



20

Assembly Sub Assembly Code Part Description

UM - 110244
Rib Assembly

UM - 110208
Upper Rib Assemblies

UM - 110175
Lower Rib Assemblies

Loose Parts

  (Refer to page 13 for Rib Pivot
  End Cap Replacement Kit)

  (Refer to page 13 for
  Rib Tip Replacement Kit)

UM - 210048 Barrel Nut & Screw Set

UM - 210307
Canopy Fixing Screw 

M5 x 20mm Pan Head Socket Screw  
+ Washer - 316 SS

UM - 210308 Blind Pop Rivet

UM - 210019 M5 Long Nut 15mm (custom)

  UM - 110066
  Sliding Carriage

UM - 110095 Hub Axle

UM - 210304 Axle Screws M5 x 12mm Pan Head 
Socket Screw - 316 SS

UM - 210305 Washer M5 - 316 SS

UM - 110102 Trolley Handle

SPARE PARTS - 3.5M OCTAGONAL
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Assembly Code Part Description

UM - 110168
Replacement Parts
for Top Pivot Block

UM - 110095 Hub Axle

UM - 210304 Axle Screws M5 x 12mm Pan Head Socket Screw 
- 316 SS

UM - 210305 Washer M5 - 316 SS

UM - 210298 Gas Spring Fix Screw M8 x 16mm Cap Screw - 
316 SS

UM - 210043 Gas Spring (Long 1200N)

UM - 210041 Gas Spring (Short 1200N)
*Only for older models with short spring)

Note: Replace complete assembly 
when changing from short gas 
spring to long gas spring.

Assembly Code Part Description

UM - 110063 
Bottom Hub with light UM - 210304 Axle Screws M5 x 12mm

Pan Head Socket Screw - 316 SS

UM - 210305 Washer M5 - 316 SS

UM - 510002 - C/W  LED PCBA with plug tail wire

Replace old style leaking LED light for all sizes.

SPARE PARTS - 3M SQUARE
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Assembly Sub Assembly Code Part Description

UM - 110240
Spar Assembly

UM - 110169 
Main-Spar

UM - 110134 Gas Strut U-Channel

UM - 210301 U-Channel Fix M5 x 10mm Pan Head 
Socket Screw - 316 SS

UM - 210302 Gas Spring Fix Screw M8 x 25mm Cap 
Screw - 316 SS

UM - 210091 M6 x 45mm Cap Screw + Nylock Nut + 
Washer - 316 SS

UM - 110170
Through-Spar

UM - 110084 Through-Spar Pivot

UM - 110085 Through Bar Pivot Cap

UM - 210374 
Spar Canopy Screw

M5 x 25mm Pan Head Hex Socket 
Screw – 316 SS

SPARE PARTS - 3M SQUARE
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Assembly Sub Assembly Code Part Description

UM - 110243 
Long Rib Assembly

UM - 110171
Long Upper Rib Assemblies

UM - 110204
Long Lower Rib Assemblies

Loose Parts

  (Refer to page 13 for Rib Pivot
  End Cap Replacement Kit)

  (Refer to page 14 for
  Rib Tip Replacement Kit)

UM - 210048 Barrel Nut & Screw Set

UM - 210307
Canopy Fixing Screw 

M5 x 20mm Pan Head Socket Screw  
+ Washer - 316 SS

UM - 210308 Blind Pop Rivet

UM - 210019 M5 Long Nut 15mm (custom)

  UM - 110066
  Sliding Carriage

UM - 110095 Hub Axle

UM - 210304 Axle Screws M5 x 12mm Pan Head 
Socket Screw - 316 SS

UM - 210305 Washer M5 - 316 SS

UM - 110102 Trolley Handle

SPARE PARTS - 3M SQUARE
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Assembly Sub Assembly Code Part Description

UM - 110247
Short Rib Assembly

UM - 110205
Short Upper Rib Assemblies

UM - 110172
Short Lower Rib Assemblies

Loose Parts

  (Refer to page 13 for Rib Pivot
  End Cap Replacement Kit)

  (Refer to page 14 for
  Rib Tip Replacement Kit)

UM - 210048 Barrel Nut & Screw Set

UM - 210307
Canopy Fixing Screw 

M5 x 20mm Pan Head Socket Screw  
+ Washer - 316 SS

UM - 210308 Blind Pop Rivet

UM - 210019 M5 Long Nut 15mm (custom)

  UM - 110066
  Sliding Carriage

UM - 110095 Hub Axle

UM - 210304 Axle Screws M5 x 12mm Pan Head 
Socket Screw - 316 SS

UM - 210305 Washer M5 - 316 SS

UM - 110102 Trolley Handle

SPARE PARTS - 3M SQUARE



25SPARE PARTS - 2.5M SQUARE

Assembly Code Part Description

UM - 110168
Replacement Parts
for Top Pivot Block

UM - 110095 Hub Axle

UM - 210304 Axle Screws M5 x 12mm Pan Head Socket Screw 
- 316 SS

UM - 210305 Washer M5 - 316 SS

UM - 210298 Gas Spring Fix Screw M8 x 16mm Cap Screw - 
316 SS

UM - 210043 Gas Spring (Long 1200N)

UM - 210041 Gas Spring (Short 1200N)
*Only for older models with short spring)

Note: Replace complete assembly 
when changing from short gas 
spring to long gas spring.

Assembly Code Part Description

UM - 110063 
Bottom Hub with light UM - 210304 Axle Screws M5 x 12mm

Pan Head Socket Screw - 316 SS

UM - 210305 Washer M5 - 316 SS

UM - 510002 - C/W  LED PCBA with plug tail wire

Replace old style leaking LED light for all sizes.



26 SPARE PARTS - 2.5M SQUARE

Assembly Sub Assembly Code Part Description

UM - 110239
Spar Assembly

UM - 110059 
Main-Spar

UM - 110134 Gas Strut U-Channel

UM - 210301 U-Channel Fix M5 x 10mm Pan Head 
Socket Screw - 316 SS

UM - 210302 Gas Spring Fix Screw M8 x 25mm Cap 
Screw - 316 SS

UM - 210022 DU-B Flanged bushes 10mm

UM - 210091 M6 x 45mm Cap Screw + Nylock Nut + 
Washer - 316 SS

UM - 110060
Through-Spar

UM - 110084 Through-Spar Pivot

UM - 110085 Through Bar Pivot Cap

UM - 210374 
Spar Canopy Screw

M5 x 25mm Pan Head Hex Socket 
Screw – 316 SS



27SPARE PARTS - 2.5M SQUARE

Assembly Sub Assembly Code Part Description

UM - 110242
Long Rib Assembly

UM - 110166
Long Upper Rib Assemblies

UM - 110206
Long Lower Rib Assemblies

Loose Parts

  (Refer to page 13 for Rib Pivot
  End Cap Replacement Kit)

  (Refer to page 14 for
  Rib Tip Replacement Kit)

UM - 210048 Barrel Nut & Screw Set

UM - 210307
Canopy Fixing Screw 

M5 x 20mm Pan Head Socket Screw  
+ Washer - 316 SS

UM - 210308 Blind Pop Rivet

UM - 210019 M5 Long Nut 15mm (custom)

  UM - 110066
  Sliding Carriage

UM - 110095 Hub Axle

UM - 210304 Axle Screws M5 x 12mm Pan Head 
Socket Screw - 316 SS

UM - 210305 Washer M5 - 316 SS

UM - 110102 Trolley Handle



28 SPARE PARTS - 2.5M SQUARE

Assembly Sub Assembly Code Part Description

UM - 110246
Short Rib Assembly

UM - 110207
Short Upper Rib Assemblies

UM - 110167
Short Lower Rib Assemblies

Loose Parts

  (Refer to page 13 for Rib Pivot
  End Cap Replacement Kit)

  (Refer to page 14 for
  Rib Tip Replacement Kit)

UM - 210048 Barrel Nut & Screw Set

UM - 210307
Canopy Fixing Screw 

M5 x 20mm Pan Head Socket Screw  
+ Washer - 316 SS

UM - 210308 Blind Pop Rivet

UM - 210019 M5 Long Nut 15mm (custom)

  UM - 110066
  Sliding Carriage

UM - 110095 Hub Axle

UM - 210304 Axle Screws M5 x 12mm Pan Head 
Socket Screw - 316 SS

UM - 210305 Washer M5 - 316 SS

UM - 110102 Trolley Handle



29SPARE PARTS - LED

Assembly Code Part Description

LED PCBA

8W LED PCBA 6500K
with connector

(cold white)

Power:8W 
48pcs 0.2w 2835 led chips 

CCT: 6500K, CRI>80

 
8W LED PCBA 2700K

with connector
(warm white)

Power:8W 
48pcs 0.2w 2835 led chips 

CCT: 2700K, CRI>80
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Assembly Code Part Description

UM - 010038

UM - 110132 Carriage Stopper

UM - 210316 M5 x 16mm CSK 
Socket Screw - 316 SS

UM - 110077 Carriage Lock Plate

UM - 210023 Rivnut M5 x 12.5mm

UM - 110076 UM - 110076 Serenity Mast Cap

UM - 110068 UM - 110068  Base Rotation Spacer

UM - 110114 UM - 110114 Serenity Spigot

SPARE PARTS - SERENITY SINGLE MAST AND RELATED COMPONENTS
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Assembly Code Part Description

UM - 110864
Serenity Toolkit

UM - 210317
Serenity Spigot Screws

M10 x 20mm CSK 
Hex Socket Screw - 316 SS

UM - 210319

L-Type wrench 3.0x65mm           2pcs 
L-Type wrench 4.0x65mm           1pcs
LType wrench 6.0x90mm            1pcs 
L-Type wrench 8.0x70mm           1pcs        

UM - 110065
Base Lock Assembly

UM - 210017 Spring Latch

UM - 210370 Security Lock Screw
M5 x 20mm Cap Screw + Nut - 316 SS

SPARE PARTS - SERENITY SINGLE MAST AND RELATED COMPONENTS



32 SPARE PARTS - UNITY MULTI CANOPY MAST AND RELATED COMPONENTS

Assembly Code Part Description

UM - 010039

UM - 110132 Carriage Stopper

UM - 110717 M5 CSK*16-0.8mm

UM - 110117 UM - 110117 Unity Mast End Cap

UM - 110126 UM - 110126 Unity Base Spacer

UM - 110314  UM - 110314  Unity Spigot
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Assembly Code Part Description

UM - 110865
Unity Toolkit

UM - 210320 Unity Spigot Screws
M10 X 20mm Cap Screw - 316 SS

UM - 210319

L-Type wrench 3.0x65mm           2pcs 
L-Type wrench 4.0x65mm           1pcs
LType wrench 6.0x90mm             1pcs 
L-Type wrench 8.0x70mm           1pcs        

UM - 110065
Base Lock Assembly

UM - 210017 Spring Latch

UM - 210370 Security Lock Screw
M5 x 20mm Cap Screw + Nut - 316 SS

SPARE PARTS - UNITY MULTI CANOPY MAST AND RELATED COMPONENTS



34 SPARE PARTS - MOUNT ACCESSORIES

Assembly Code Part Description Quantity 

UM - 110248

UM - 110280 Freestanding Base Adjustable Feet 4

UM - 210315

Freestanding Base Screw Kit:
Serenity: M10 x 35 CSK Socket Screw – 316 SS (4 0ff)

Unity: M10 x 35 Cap Screw– 316 SS (4 0ff)
Nuts: M10 Nylock– 316 SS (4 0ff)

4+4+4

UM - 210318 #17 Spanner
(only for Freestanding Base)                      1

UM - 210287 UM-210287 Castors 4

UM - 110232 UM - 110232 Freestanding Base – Aluminium Base Cover 1

Wall Base Bracket
UM - 110288

In-Ground Anchor
UM - 110289

Surface Plate
UM - 110312

Freestanding Base
UM - 110248
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www.shadowspec.com

Heron Base
Whangarei, Northland 

0800 144 155
www.shadowspec.co.nz

NEW ZEALAND
Australian Nest

Laverton North, Victoria
1800 144 155

www.shadowspec.com.au

AUSTRALIA
North American Nest

Atlanta, Georgia 
844 888 5577

www.shadowspec.com

UNITED STATES


